
 

 

 
REVISED TENTATIVE ORDER No. R2-2020-XXXX 

NPDES No. CA0038440 
 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order: 
Table 1. Discharger Information 

Discharger East Bay Municipal Utility District, Special District No. 1 
Facility Name Wet Weather Facilities (WWFs) 

Facility Address 

1. Point Isabel WWF, 2755 Isabel Street, Richmond, CA 94804 
(Contra Costa County) 

2. San Antonio Creek WWF, 225 5th Avenue, Oakland, CA 94606 
(Alameda County) 

3. Oakport WWF, 5597 Oakport Street, Oakland, CA 94621 
(Alameda County) 

CIWQS Place Number 222130 
 

Table 2. Discharge Locations 
Discharge 

Point 
Effluent  

Description 
Discharge 
[...]
B. Reopener Provision ................................................................................................................. F-3 

VIII. Public Participation ......................................................................................................................... F-3 
  



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-2 

Tables 

Table F-1. Point Isabel Wet Weather Facility ......................................................................................... F-3 
Table F-2. San Antonio Creek Wet Weather Facility .............................................................................. F-4 
Table F-3. Oakport Wet Weather Facility ............................................................................................... F-5 
Table F-4. Discharge Frequency from October 2014 to April 2019 ........................................................ F-7 
Table F-5. Total WWF Discharge Volume from October 2014 to April 2019 ....................................... F-7 
Table F-6. Annual Discharge Volume by WWF from October 2014 to April 2019 ............................... F-8 
Table F-7. Category 1 SSOs and Primary Causes ................................................................................... F-8 



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following tables summarize administrative information related to the facility. 

Table F-1. Point Isabel Wet Weather Facility  
WDID 2 019014002 
CIWQS Place ID 222130 
Discharger East Bay Municipal Utility District, Special District No. 1 
Facility Name Point Isabel WWF 
Facility Address 2755 Isabel Street, Richmond, CA 94804, Contra Costa County 
Facility Contact, Title, Phone Eileen White, Director of Wastewater, (510) 287-1149 
Authorized Person to Sign 
and Submit Reports Same as above 

Mailing Address PO Box 24055, M/S 59, Oakland, CA 94623 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Wet Weather Facility (WWF) 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program N 
Reclamation Requirements Not Applicable 
Facility Permitted Flow 0 gallons per day 
Facility Design Flow 100 million gallons per day (MGD) 
Watershed San Francisco Bay 
Receiving Water Richmond Inner Harbor, part of central San Francisco Bay 
Receiving Water Type Enclosed Bay 
  



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-4 

 
Table F-2. San Antonio Creek Wet Weather Facility 

WDID 2 019014002 
CIWQS Place ID 222130 
Discharger East Bay Municipal Utility District, Special District No. 1 
Facility Name San Antonio Creek WWF 
Facility Address 225 5th Avenue, Oakland, CA 94606, Alameda County 
Facility Contact, Title, Phone Eileen White, Director of Wastewater, (510) 287-1149 
Authorized Person to Sign 
and Submit Reports Same as above 

Mailing Address PO Box 24055, M/S 59, Oakland, CA 94623 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Wet Weather Facility (WWF) 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program N 
Reclamation Requirements Not Applicable 
Facility Permitted Flow 0 gallons per day 
Facility Design Flow 51 million gallons per day (MGD) 
Watershed San Francisco Bay 
Receiving Water Oakland Inner Harbor, part of lower San Francisco Bay 
Receiving Water Type Enclosed Bay 
  



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-5 

Table F-3. Oakport Wet Weather Facility 
WDID 2 019014002 
CIWQS Place ID 222130 
Discharger East Bay Municipal Utility District, Special District No. 1 
Facility Name Oakport WWF 
Facility Address 5597 Oakport Street, Oakland, CA 94621, Alameda County 
Facility Contact, Title, Phone Eileen White, Director of Wastewater, (510) 287-1149 
Authorized Person to Sign 
and Submit Reports Same as above 

Mailing Address PO Box 24055, M/S 59, Oakland, CA 94623 
Billing Address Same as Mailing Address 
Facility Type Publicly-Owned Wet Weather Facility (WWF) 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program N 
Reclamation Requirements Not Applicable 
Facility Permitted Flow 0 gallons per day 
Facility Design Flow 158 million gallons per day (MGD) 
Watershed San Francisco Bay 

Receiving Water East Creek Slough, about 700 feet upstream of lower San Francisco 
Bay 

Receiving Water Type Estuary / Enclosed Bay 
 

A. East Bay Municipal Utility District, Special District No. 1 (Discharger), owns and operates three 
wet weather facilities (WWFs): the Point Isabel WWF, the San Antonio Creek WWF, and the 
Oakport WWF (collectively, the Facility). 
 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulation, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0038440. The Discharger was previously subject to Order No. R2-2014-0044 
(previous order), which expired on November 30, 2019. Pursuant to California Code of Regulations, 
title 23, section 2235.4, the terms and conditions of an expired permit are automatically continued 
pending reissuance of the permit if the Discharger complies with all requirements for continuation 
of expired permits. (See 40 C.F.R § 122.6[d].) The Discharger filed a Report of Waste Discharge 
and submitted an application for reissuance of its Waste Discharge Requirements (WDRs) and 
NPDES permit on May 23, 2019. Regulations in 40 C.F.R. section 122.46 limit the duration of 
NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this Order 
contains the effective period for this Order. 



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-6 

C. The Discharger is not authorized to discharge. To comply with the discharge prohibitions of this 
Order and the Clean Water Act (CWA), the Discharger and upstream satellite agencies discharging 
from the WWFs are under a consent decree entered in the lawsuit United States of America, People 
of the State of California ex rel. State Water Resources Control Board and Regional Water Quality 
Control Board, San Francisco Bay Region (Plaintiffs), San Francisco Baykeeper and Our 
Children’s Earth (Intervenor-Plaintiffs) v. East Bay Municipal Utility District, and United States of 
America, People of the State of California ex rel. State Water Resources Control Board and 
Regional Water Quality Control Board, San Francisco Bay Region, San Francisco Baykeeper and 
Our Children’s Earth  v. Cities of Alameda, Albany, Berkeley, Emeryville, Oakland, and Piedmont 
and Stege Sanitary District, U.S. District Court, Northern District of California, Case Numbers 
C09-00186-RS and C09-05684-RS (hereafter Consent Decree). 

II. FACILITY DESCRIPTION 

A. Wastewater Treatment 

1. Location. The Discharger owns and operates (1) the Point Isabel WWF at 2755 Isabel Street, 
Richmond, (2) the San Antonio Creek WWF at 225 5th Avenue, Oakland, and (3) the 
Oakport WWF at 5597 Oakport Street, Oakland. Attachment B provides a map of the outfalls 
for each of these WWFs, as well as a map of the area around them. 

2. Collection System. The WWFs are connected to an interceptor system the Discharger owns 
and operates. The interceptor system is permitted under a separate NPDES permit 
(No. CA0037702) for the Discharger’s Main Wastewater Treatment Plant. This system 
includes the North Interceptor, South Interceptor, Adeline Interceptor, South Foothill 
Interceptor, and Alameda Interceptor (a combined length of 29 miles). The interceptor 
system has a hydraulic capacity of 760 MGD. The interceptor system also includes 15 pump 
stations, 5 overflow structures, and a one-million-gallon wet weather storage basin along the 
Alameda Interceptor. The cities of Alameda, Albany, Berkeley, Emeryville, Oakland, and 
Piedmont, and the Stege Sanitary District operate satellite collection systems that discharge 
wastewater to the Discharger’s interceptor system. 

3. Wastewater Treatment. The Point Isabel WWF provides storage and treatment for peak wet 
weather flows diverted from the North Interceptor. If influent flows persist and exceed the 
on-site storage capacity, the WWF provides treatment consisting of coarse screens, bar 
screens, grit chambers, and sedimentation/disinfection basins.  
 
The San Antonio Creek WWF provides treatment for peak wet weather flows diverted from 
the South Interceptor. Treatment consists of grit removal, fine screening, and disinfection.  
 
The Oakport WWF provides storage and treatment for peak wet weather flows diverted from 
the South Interceptor. If influent flows persist and exceed the on-site storage capacity, the 
WWF provides treatment consisting of coarse screens and sedimentation/disinfection basins.  

4. Sludge and Biosolids Management. Material captured in the screening process is disposed 
of in a permitted landfill. Any grit and sludge removed at the grit chambers and 
sedimentation basins is returned to the interceptor system for treatment at the Discharger’s 
Main Wastewater Treatment Plant. 



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-7 

5. Stormwater Management. All stormwater at the WWFs is collected and directed to the 
facility’s headworks for treatment or transport through the interceptor system; therefore, no 
additional stormwater requirements are necessary. 

B. Discharge Points and Receiving Waters 

This Order prohibits discharges from the WWFs. The Point Isabel WWF discharges from 
Discharge Point 001 through a submerged diffuser about 300 feet offshore at a depth of 8 feet 
below mean low tide to Richmond Inner Harbor, part of Central San Francisco Bay; the San 
Antonio Creek WWF discharges from Discharge Point 002 through a submerged outfall about 
450 feet offshore to Oakland Inner Harbor, part of Lower San Francisco Bay; and the Oakport 
WWF discharges from Discharge Point 003 to East Creek Slough, which flows to Oakland Inner 
Harbor, part of Lower San Francisco Bay. 

C. Previous Requirements and Monitoring Data  

When the three WWFs were constructed, the Discharger proposed targeted frequencies and 
volume for their use. The tables below show that the discharge frequency has been below the 
targets, but the discharge volume has been above the targets. Because discharges have been 
prohibited since 2009, these discharge volumes are expected to gradually trend toward zero over 
time with the implementation of required collection system improvements (i.e., rehabilitation of 
sewer pipe, replacement of private sewer laterals, and removal of direct inflow connections). The 
tables below summarize the discharge frequency and volume of discharge at each WWF for the 
past five wet seasons.  

Table F-4. Discharge Frequency from October 2014 to April 2019 

Facility Targeted Discharge 
Frequency / Year 

Actual Discharge 
Frequency / Year 

Point Isabel WWF 10 4.6 
San Antonio Creek WWF 10 1.2 
Oakport WWF 10 5.2 

 
Table F-5. Total WWF Discharge Volume from October 2014 to April 2019 

Season Targeted Discharge 
Volume, MG 

Actual Discharge 
Volume, MG 

2014 – 2015 100 122.3 
2015 – 2016 100 145.4 
2016 – 2017 100 495.2 
2017 – 2018 100 159.2 
2018 – 2019 100 192.7 

 
  



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-8 

Table F-6. Annual Discharge Volume by WWF from October 2014 to April 2019 

Facility Season Season Total, 
MG 

Volume of Discharge Events 
Minimum Maximum Average 

Point Isabel WWF 

2014 – 2015 43.9 0.3 43.6 22.0 
2015 – 2016 53.4 2.5 16.7 10.7 
2016 – 2017 154.7 0.5 52.3 17.2 
2017 – 2018 30.1 2.3 17.4 10.0 
2018 – 2019 85.5 7.0 53.8 21.4 

San Antonio Creek 
WWF 

2014 – 2015 0.4 0.4 0.4 0.4 
2015 – 2016 0 N/A N/A N/A 
2016 – 2017 18.2 6.2 12.0 9.1 
2017 – 2018 15.1 15.1 15.1 15.1 
2018 – 2019 13.2 6.2 6.9 6.6 

Oakport WWF 

2014 – 2015 78.0 1.0 67.0 19.5 
2015 – 2016 92.0 5.0 28.0 18.4 
2016 – 2017 322.3 3.0 138.0 32.2 
2017 – 2018 114.0 6.0 69.0 38.0 
2018 – 2019 94.0 2.0 64.0 23.5 

D. Compliance Summary 

1. Treatment plant. The Consent Decree specifies effluent limits for chlorine residual, total 
coliform organisms, and pH. During the previous order term, the Discharger violated effluent 
limits for chlorine residual three times at the Oakport facility, pH once at the San Antonio 
Creek facility, and total coliform once at the Point Isabel facility. U.S. EPA and the Regional 
Water Board issued a demand letter, dated April 18, 2018, for $33,000 in Stipulated Penalties 
for these exceedances, except the pH exceedance at the San Antonio Creek facility. By letter 
dated October 12, 2017, the Regional Water Board required the Discharger to submit an 
annual report on September 30 of each year outlining preventative measures it will 
implement to ensure the WWFs comply with the effluent limits prescribed under the Consent 
Decree. 

2. Sanitary Sewer Overflows. Table F-6 below summarizes the Discharger’s Category 1 
sanitary sewer overflows (SSOs) from 2015 through 2018, along with the primary causes of 
these discharges. Category 1 SSOs are those that reach waters of the United States, and thus 
may violate Prohibition III.B of this Order. 

Table F-7. Category 1 SSOs and Primary Causes 
(Values based on CIWQS data analysis completed in Sept 2019) 

Year No. of 
SSOs 

Cause: 
Capacity (%) 

Cause: 
Operator Error (%) 

Cause: 
Equipment Failure (%) 

2015 0 N/A N/A N/A 
2016 2 50 50 0 
2017 2 50 0 50 
2018 0 N/A N/A N/A 



East Bay Municipal Utility District, Special District No.1 Revised Tentative Order No. R2-2020-XXXX 
Wet Weather Facilities NPDES No. CA0038440 
 

 
Attachment F – Fact Sheet         F-9 

U.S. EPA and the Regional Water Board issued a demand letter, dated April 18, 2018, for 
$101,000 in stipulated penalties for the above SSOs. By letter dated October 12, 2017, the 
Regional Water Board required the Discharger to submit an annual report on September 30 
of each year outlining preventative measures it will implement to ensure the WWFs do not 
cause or contribute to SSOs from its collection system. 

3. Consent Decree Requirements. The Consent Decree requires the Discharger to complete 
specified work, including, but not limited to, the following: 

• Adopt and maintain a Regional Sewer Lateral Ordinance establishing testing 
requirements, standards for performance, and repair or rehabilitation criteria for upper 
(private) sewer laterals; 

• Develop a Regional Technical Support Program to identify and characterize sources of 
inflow and rapid infiltration not otherwise associated with rehabilitation prescribed in the 
Consent Decree; 

• Design and construct an Urban Runoff Diversion Project to divert dry weather urban 
runoff flows to the EBMUD Main Wastewater Treatment Plant for treatment; 